FILED 4/20/2020
DOCUMENT NO. 02094-2020
FPSC - COMMISSION CLERK

ROYAL WATERWORKS, INC.

April 14, 2020

NS

Office of Commission Clerk

3 &
Florida Public Service Commission P r“
2540 Shumard Oak Blvd. = '\7?-
Tallahassee, FL 32399-0850 - Et
£

Re: Docket No. 20190170-WS - Application for transfer of facilities Certificate Nos. 239-W
and 199-S in Broward County from Royal Utility Company to Royal Waterworks, Inc. —
Response to Staff Second Data Request

Dear Commission Clerk,

Royal Waterworks, Inc. (Royal) hereby submits its response to Staff’s Second Data
Request dated March 31, 2020 in the above referenced docket.

1. In its response to staff’s first data request, item 4, the Utility stated that some items
[...]
We trust that the above meets the approval of the Department,

Sincerely,

Jock McCartney
President, Royal Utility Co.

cc. Maurice Tobon P.E. PMP.

8900 Northwest 44" Court, Coral Springs, FL 33065
Phone (954) 344-9106 Fax (954) 341-0261 E-Mail info@rovalutilitv.com
www.royalutility.com




EXHIBIT "A"

FIGURE 1. ALUMINUM PLATE SEALED OVER CLEARWELL

FIGURE 2. POSITION FOR FUTURE BWT #2
ALL SEAMS/OPENINGS AND CAULKED WITH SILICOONE.

SEALED.

FIGURE 4. CORROSION ON FLUSH-LINE WELL #1. FITTING
TIGHTENED, WIRE BRUSHED, ANTI CORROSION COATED.

FIGURE 3. CORROSION ON WELL #1 DISCHARGE PIPE WIRE
BRUSHED, ANTI CORROSION COATED.



FIGURE 7. WELL #3 CORROSION AREAS WIRE BRUSHED, FIGURE 8. WELL #3 FLUSH LINE CAP TIGHTENED, WIIRE
ANTI CORROSION COATED

BRUSHED, AND ANTI CORROSION COATED.



FIGURE 9. RAW WATER RISER METER TEST AREA WIRE
BRUSHED AND ANTI CORROSION COATED.



FIGURE 13. HS PUMP #2 DEAD WIRES IN ABANDONED CONDUIT SEALED & COATED.



EXHIBIT "

<31>

<205 — 8" PVC
A {24
<19 ¢
10" PVC % g !
3 : —
(o] A
> N L]
[+ 9 ‘3 2P 22> >
(=]
d 8" PVC 12" PVC S~
) L
10"PVC <14> 13> & 8
£) v O
4 2 §
z & o
- "k @ S \wsy [ 2
" = = " . 2 a
e . i o o e
5 o 35 '| 3 12" PVC PGS
o Y 3
= o
o '3
= U z
8" PVC [croy =) 2 1 & —
I_II' & 8" PVC
6 4T ? @D 12" PVC
& al 8'AC <@ @1 8 AC " ©> |4 112) 1
| Yo ] ¢ ROYAL UTILITY CO. FL DW 4061517 Y
EO = K
= = WATER TRANSMISSION & DISTRIBUTION SYSTEM |2
8" PVC 23] PN
5] 3 1 1 O
14 g 5
[+ % Q =
- eac Q 1 4 %
@ v &l 5 LOOP No. —_—
<41> '{: » (&] a8
e >
8"PVC ° P -
w
¢ i i ”
3 74> IS [) 93, Pipe Size & Type. 10" PVC
~ {94> %
8" PVC 3 a
1 2 i Loop Valve No. 47> i
68" AC | s
87> ws> | 8"PVC 8
4 6" PVC © Jo 5 Stub Valve No. 12>
7 <
10 13% f N g| &eve
% 3 Interconnect Vave  @on = .8
& o NTS
A" A
8"PVC 68> <675 8" AC <66>

"In Line Valves" = 83



EXHIBIT "C"

"“ Royal Utility Co. are
A .
AAA Test flow duration min = 5.0 RAW WATER WELL YIELD TEST 6/6/2017
Well #1 Well #2 Well #3
TOTAL
WELL YIELD
CONFIGURA F::,:;s Meter Read ac GAUGE Meter Read - GAUGE Meter Read it GAUGE NOTES!
Begin End Pressure Begin End Pressure Begin End Pressure
#1-#2-#3 ON 672 760 152 20 1,300 260 21 1,300 260 24 ALL ON
#1& H20N 492 900 180 16 1,560 312 16 #3 OFF
#1 & #3 ON 472 910 182 18 1,450 250 18 #2 OFF
#2 & #3 ON 556 1,430 286 20 1,350 270 22 #1 OFF
#1 ONLY ON 211 1,055 211 1 #2 & #3 OFF
#2 ONLY ON 328 1,640 328 15 #1 & #3 OFF
#3 ONLY ON 302 1,510 302 16 #1 & &2 OFF
Raw Water PSI~ft head DESIGN CRITERIA VS MEASURED (THIS TEST)
H,0 Temp °F = 79 23 measured pump head = gauge pressure @ pump discharge with other wells off.
WELL #1 WELL #2 WELL #3
2014 2015 1974
# CRITERIA DESIGN MEASURED # DESIGN MEASURED # DESIGN MEASURED
1 |Well casing ID in 8 8 1 12 1 12
2 |Depth of Well ft 140 135 2 180 2 180
Static H Bel
g ey O Seompmnp 7 3 7 1 3 7
|discharge ft
Pump Level below discharge at
7
4 rated capacity ft 1 23 4 17 26 4 17
Pumping head or pressutre
. above pump disch, ft X - > 2 4
Total design pumping head
6 (4+5) ft 57 48 6 62 61 6 64 54
7 |Capacity of pump (GPM) 350 211 7 350 328 7 350 302
WELL COLUMN LENGTH =
- - L
& |pumPp + DIscHARGE PIPE ft o - g b L B i i




EAHIBLIL "D°

4061517 FLOW DIAGRAM

CHEMICALS/PROCESS ~ SOFTENING CLEARWELL STORAGE
WELLS
HYDRO- MATIC
TP&U TO DISTRIBUTION
13,000 GAL.
@— CLEARWELL IE—‘
350 GPM AERATION 73,650 GAL.
AERATOR
700 GPM
350 GPM
COAGULATION o FILTRATION SRNY STORAE
500,000 GAL.
350 GPM
HS.PUMPS BW/T PUMPS
> 1
" DO G
o LM\ l | i G
2 FLOCULATION
o
sl 0
7
FLUORIDATION
o ol
3 o
W o
CHLORINATION & 8
AMMONIATION

]

ROYAL UTILITY COMPANY,

8900 NW 44 COURT, CORAL SPRINGS, FL 33065




\l 2 Rick Scott

ission: Wl
" B Governor

To protect, promote & improve the health
of all people in Florida through integrated

state, county & community efforts. John H. Armstrong, MD, FACS

'm E ! m-' State Surgeon General & Secretary

Vision: To be the Healthiest State in the Nation

Royal Utility, Co
PWSID: 4061517
November 10th, 2014

Royal Utility Company

c/o Mr. Jock McCartney, President
8900 NW 44th Court

Coral Springs, FL 33065
jockm@RovyalUtility.com

RE: 2014 Sanitary Survey- Royal Utility Co. PWS
Mr. McCartney:

The Department would like to thank you and your Staff for the assistance provided during the
sanitary survey of the Royal Utility Co. PWS conducted on October 14t , 2014. Please refer to the
enclosed inspection report for a list of deficiencies found during the referenced survey and records
review.

Please note that significant deficiencies were discovered during this inspection and subsequent
records review. For this reason, the system is considered out of compliance until these deficiencies
are addressed. By Federal and State Regulations (CFR 141.403(a)(5) and 62-550.828 FAC), public
water systems must address significant deficiencies within a maximum period of 120 days from the
date of receipt of written notification from the State.

After significant deficiencies are addressed by the water purveyor, a re-inspection of the system
may be needed. Resolution 2009-706 Board of County Commissioners of Broward County Florida,
Section 1, part VIII, 36.49, L.2. (Miscellaneous), establishes a re-inspection fee of $50.

You may wish to consult your agent and/or engineer to address the above referenced deficiencies.
Please be aware that this letter does not supersede other Department correspondence, notification of
deficiencies in other areas, enforcement action, etc.

The Department requests that Royal Utility, Co. provides a response to this Department (correction of
deficiencies and/or a schedule of corrective actions) within 30 days of receipt of this letter. If the
deficiencies are not resolved in a timely manner, the Department may initiate enforcement action.

Regpectfully,

Sandra E. Giraldo M.A., MPH
Engineer IV
Florida Department of Health in Broward County

Florida Department of Health in Broward County e “.FhrHT;r;‘.T{E.R'-:{::alj‘If:L“A'
780 SW 24 Street, Fort Lauderdale, FL 33315 - 2643 FACEBOOK:FLDepartment oﬂ_};am

PHONE: 954-467-4700 - www.browardchd.org YOUTUBE: fidoh



575 Sanitary Survey Form Page 1

BASIC SURVEY INFORMATION

Water System Name: Royal Utility Co.

Date(s) Surveyed: October 14", 2014

Survey Inspector(s): _ Sandra Giraldo

Person(s) Contacted: _Jock McCartney (President) and John McCartney (Operations Superintendent)
CONTACT INFORMATION

PWSID: 4061517 System (Office) Address: 8900 NW 44™ Court, Coral Springs, FL, 33065
(954)341-0261;
Phone: (954) 344-9106 Cell: N/A EmaillFax: infoeroyalutility.com

Owner Name: Jock McCartney Title: President

Address: 8900 NW 44™ Court City: Coral Springs State: FL Zip: 33065
(954)341-0261;

Jockm@alstonmecartney . com;
| Owner Phone: (954) 3417417 Cell: (954)341-7565 Email/Fax _jockm@RoyalUtility.com

Operator Name: ~ John McCartney Lead Operator Class & Certification Number:  “c” 14368
Address: 8900 NW 44" Court City: _Coral springs State: _FL Zip: 33065

Phone: (954) 650-1221 Cell: (954)341-7565 Email or Fax: johnmeroyalutility.com
SYSTEM CHARACTERISTICS SUMMARY

Ground x Surface N/A Name of Surface Source(s): N/A

SOURCES

: XAeration  [X]Coagulation [XDisinfection  [X{Filration XFlocculation
Number of Plants: 1 [JrRO XiSoftening  [JStabilization ~ [JCorrosion Control

1. Royal Uility has 3 Ground water wells.

Comment BREH=REISE

SERVICE AREA CHARACTERISTICS SUMMARY

Total service connections: 1,384 Population served: 4,481

TOTAL SYSTEM CAPACITY AND DEMAND

Survey area characteristics : Municipality

System Design: 1.0 MGD Primary Limiting Factor. Filter Units High Service Pumps: 2.16 MGD
Routinely utilized interconnections? [JYes  [XINo If routinely used, what is hydraulic capacity? N/A GPD
Max: 577,000 GPD 25% Max: 144,250 GPD Average: 356,300 GPD Last survey max :500,000 GPD
Max daily demand is less than 75% of design capacity? Xyes  [INo Comment None

Storage capacity more than 25% of max daily demand? Xyes  [CINo Comment Storage Cap: 0.5 M3

Firm capacity more than average (avg) daily demand? KYes [CINo Comment Firm Ca: 1.0 M3

Standby/avg power capacity more than avg daily demand?  [XYes [INo Standby power capacity: 175 kw

Royal Utility has two (2) intercomnections: cne (1) with the City of Coral Springs and one (1) with Coral
Springs Improvement District.

Comment




&7 sanitary Survey Form

[CINo abeled? []Yes [XINo

Are all chemical feed systems tied to flow? XJYes [INo Corrosive vapors properly controlled?[X]Yes [“INo
Are dusty and dry chemicals and feed equipment housed separately? [XJYes [(INo [CIN/A
Location Chemical Purpose NSF/ANSI?
Receiver box/clarifier Gas: CHlorins ﬁ ;eI;rl]:::{enfectlm/prevmt biogrowth RYes [INo
Sl Between filters & clearwell | Gas Chlorine | Post: Disinfection XYes [INo
S Accelator Quicklime Softening CIves [INo
: Accelator Wisprofloc N Improvement of coagulation effect. (Yes [No
= Clarifier Header ﬁﬁfgg;‘; [ves [INo
£ None
3
DISINFECTION
Plant name Royal Utility WTP
Type (gasihypolchloramination) Gas Chlorine
Condition of Equipment Good
Feed Rate (PPD, GPD) 35 PPD
Manual or flow paced? Flow
Alarm testing frequency? Quarterly
Chlorine loss alarm functional? Yes
150 Ib or Ton Cylinders? Both
Automatic Switchover? (10 pro) Yes
Scale compliant? Yes
Chlorine feed rate? 10 ppm
2| Cylinders restrained? Yes
=| Ammonia botle onsite? Yes (Not labeled)
Z Wrench in-place? Yes
I Panic hardware provided? N/A (cpened room)
& Storage & feed isolated? Yes
Ventilation Compliant? Yes
Vent switch on exterior? Yes
Leak containment? N/A
Leak detection & fix kit? (-1 Yes

None

Comment




i\ Sanitary Survey Form
TREATMENT (Page 2)

Page 3

Location of sampling (PoE Piant 1, East Remote, etc.)? POE Remte: RE Condo
)l What test kit was used for the sampling? DPD

Time sample was collected? 12:40 2:30
| Result? (note whether free or total) 1.06 mg/L (total) |0.39 mg/L (total)
Sampler Name? (if other than lead inspector) SEG SEG

Are disinfectant residuals tested in the distribution system as established by rule? [ Yes [] No

Why is aeration used?

To remove H2S, Iron, Manganese

&)l Type of aeration Infilco multicone aerators Screening intact? N/A Mesh size #24? N/
#4| Aerator adequately protected from contaminants (covered, located properly)? 5 Yes [] No

5 one

hy is softening being Used? To remove calcium hardness
None

Proper fluoride concentration in distribution? DXJYes [ JNo
3| Are the fluoride concentrations consistent?  [X]Yes [“INo Safety considerations compliant? [X]Yes [JNo




5"\ Sanitary Survey Form Page 4
TREATMENT (PAGE 3)

_ List the type and combination of coagulants:

<
1y

List the types of coagulant aids being used: ~_ Wisprofloc N (Pre-gelatinised potato Starch)

= List flocculation facilities that are being used: _Accelator (solid contact nit)
Rapid mix unit adequate? X]Yes [INo  Flocculation adequate? [Yes [INo Flocculation detention time? uUnknown

S E None

Types of filtration utilized: ~ [X] Gravity [JPressure [JConstant [JDeclining rate Other:
Types of media installed: ~ [JMono  [JDual XIMulti [JOther: _coal/anthracite/sand/Gravel

Filtration and related equipment operated properly and in good repair? [XJYes [ INo Are mud balls / cracks prevented? XYes [JNo
Filter gallery piping in good condition? [<lYes [CJNo  Color coded? [JYes [JNo Filter gallery floor drained? XYes [JNo
What initiates a backwash? _Backwash is scheduled every week (Fridays) . Backwash flow rate: 1,400 gpm
Is re-wash (filter-to-waste) capability available? <]Yes [JNo If so, it is used? DJYes [INo

S| Meters calibrated and/or checked for accuracy?[X]Yes [INo How often? vearly

L_L Are the disinfection byproduct precursor removal requirements of the Stage 1 Disinfectants/Disinfection Byproducts Rule being met? N/A

g System required fo prepare disinfection profile? N/A Profile available for review? N/A
Any individual filter excursions occurred in past? N/A If so, actions taken: n/a

Types of sedimentation/clarification process & facilities being used? ~ clarifiers
Flow distributed evenly to basins? [X]Yes [ JNo Mechanical equipment working? [<]Yes [JNo Settled water turbidity? o.18nTU

Every hour for 1 minut
Indication of excess sludge in basin(s)? [JYes [XINo How often is sludge removed? P .

None




.. Sanitary Survey Form

Lir oz

all

Any unused or improperly abandoned wells within system?[X] Yes [ ] No
Does the system have an emergency spill response plan? Unknown

ge Daiy Demand? (X] Yes [INo |

System have a well head protection program? [] Yes [X] No

—

GROUNDWATERWELLS P IER Y TR P TR o e
Well name Well #1 Well #2 Well #3
FLUWID AAI9419 AAI9418 AAL5110
Year well drilled 1974 1974 1974
Depth well drilled 140 180 180

| Aquifer name Biscayne Biscayne Biscayne

5| Depth of casing Unknown Unknown Unknown
Diameter of casing 8~ 12~ 12~

.| Pump type Turbine Turbine Turbine
Horsepower 10 10 10
Rated capacity crugrs) 350 350 350
[ Observed Yield? ewers) 350 350 350
Subject to flooding? Unknown Unknown Unknown

'E Setbacks compliant? Yes Yes Yes
Any past contamination? No No No
Raw water tap compliant? Yes Yes Yes
Well head sealed? Yes Yes Yes*

»| Casing >12" above grade? Yes Yes Yes

<] Casing vent compliant? Yes Yes Yes

; Check valve compliant? Yes Yes Yes

= Water meter compliant? Yes Yes Yes

5| Air-relief valve installed? No No No
Dumpline installed? Yes Yes Yes
Stand-by Power? e i ves

(portable) (portable) (portable)

10/16/2014.
 SUBPART H ONLY

=
2
5
L2
wl
=
o
o
o

FACILITIES |

* Well No.3 had same bubbling during the inspection. Themellsaalnasrq:aimdarﬂpasaedam—ﬁ@ectimperfamedm




5" Sanitary Survey Form

Page 6

ORA i

Tank Name or Number GST Clearwell HT

Storage type (ground, elevated, hydro, efc.) Ground Ground Hydro

Tank material (stesl, concrete, etc.) Concrete Concrete Steel

Tank size (Galions) 0.5 MG 0.074 MG 0.015 M3
Watertight roof/hatch? Yes No (*#%) Yes

7 Venting/screens compliant? No (¥*) Yes Yes

é Overflow compliant? Yes N/A N/A

E‘: Level/PSI indicator compliant? Yes N/A Yes

- Drain & bypass installed? Yes Drain Yes
Interior coating meet NSF? Yes Yes Yes

) Date of last annual inspection 2014 2014 2014

? Year of last 5 year inspection 2014 2014 2014

S Year of last 5 year washout 2014 2014 2014
On/Off pressure (PS) settings Yes Yes Yes

2| Altitude valves present? (eevated) Yes* No N/A

E Adequate turnover provided? Yes Yes Yes

8 ] Manually 1 Manually D Manually ] Manually ] Manually ] Manually (] Manually
How are tanks levels controlled | B Auto onsite X Autoonsite | [J Auto onsite [J Auto onsite [ Auto onsite [J Auto onsite [ Auto onsite

] SCADA [J SCADA [J SCADA [J SCADA [J SCADA [J SCADA [ scaDA

[ ) There is an altitude valve controlling the GST Tovel. One e ok ot o level, water is redirected to the
clearwell to prevent tank overflow.

(**) Once GST vent without screen.

(***) Clearwell hatch without weather stripping; it must be properly insulated.
MONITORING, REPORTING, & DATA VERIFICATION
Written available required monitoring plans? [X]Bacteriological [XIDBP [XIPb/Cu and WQP [ JOther:
Monitoring program maintained and followed per rule?["] Yes [X] No Records retention compliant?(X] Yes [] No
Is testing required monitoring equipment compliant? [X] Yes [] No Are the reagents in date? [X] Yes [ ] No
| Proper procedures for calibrating monitor equipment? [X] Yes [ ] No Are records maintained per the FDEP [X] Yes [ ] No

Parameters currently monitored: D<]Chiorine [XJpH [XIF [JP04 [XIFe [JH2S [XTurbidity D<lOther: Alkalinity, Color, hardness

Comment

PLANS

|Ls0p

4 Any monitoring & reporting, treatment techniques, or MCL problems? [X] Yes (TTHMs)
= Violation Follow-up Date
g TTHMs - MCL violation - Rule 62-550.730(1)(a), F.A.C,, 11/19/2014
&l soc monitoring violation (Dalapon Quarterly Monitoring) - to Rule 62-550.730(1)(a), F.A.C. 11/19/2014
| Public notification for TTHM exceedance (Stage /) - Rule 62-550.730(1)(a), F.A.C, 11/19/2014
2| Nene
8
OPERATOR STAFFING REQUIREMENTS
3
= Number of plant  (Including
=3 Plant Category/Class:  Cat|; Class C Lead operator class compliant? [X] Yes [] No operators: Chief)
Treatment O&M log type: Paper Approved for reduced staffing? [] Yes [X]No
| Distribution category: _Cat | (level 3)